Package leaflet: Information for the user

Name: CANNEFF SUP – Rectal Suppositories

Manufacturer:

CB21 Pharma, s.r.o. Studentská 812/6, Bohunice 625 00 Brno

1 Composition:

CANNEFF SUP are torpedo shaped vaginal suppositories and contain: Hyaluronic acid sodium salt, cannabidiol, glycerol monostearate, solid fat, purified water

2 What CANNEFF SUP looks like and contents of the pack

CANNEFF SUP is distributed in the form of vaginal suppositories individually packed in cavities of strip packs. Each strip pack contains ten pieces of suppositories.

3 Description and reasons to use CANNEFF SUP

CANNEFF VAG SUP vaginal suppositories produce effect due to the hyaluronic acid present in the form of salt – sodium hyaluronate. Sodium hyaluronate is a mucopolysaccharide that is widely distributed in many various tissues in the body and serves as structural support, providing the tissues with tension, nutrition, and elasticity.

4 What is CANNEFF SUP used to treat

CANNEFF VAG SUP vaginal suppositories are used as adjuvant treatment in the healing process of atrophic and dystrophic vaginal mucosa conditions. They are conducive to healing after giving birth or after gynaecology surgery, in cases of dystrophy after chemotherapy or ionizing radiation and in cases of vaginal dryness including dryness caused by oestrogen deficiency.

5 What you need to know before you take CANNEFF SUP

- Do not take CANNEFF SUP if you are hypersensitive to any of the components of the product.
- Product is not suitable for children and young adults under the age of 12.

Pregnancy and lactation

 No proof exists that CANNEFF SUP suppositories are safe to use during pregnancy and lactation. Cannabidiol can possibly accumulate in mother's milk, therefore this product is not recommended for use to breastfeeding women.

Driving and using machines

 No precautions are needed, as CBD does not cause any psychotropic effects. We nevertheless recommend consulting with doctor or pharmacist.

6 Using CANNEFF SUP with other medicinal products

Interactions with other medicinal products are not known, it is therefore advised to consult your medical provider before taking the vaginal suppositories in combination with other medicinal products.

7 How to take CANNEFF SUP

Instructions for use

Separate one suppository from the strip where the strip is perforated. Tear the packaging by pulling it gently apart and remove the suppository. Insert the suppository into the vagina, narrow end first. It is recommended to clean your hands before and after insertion for hygiene.



8 Dosage and length of use

Take one suppository per day preferably in the evening or per recommendation by your medical provider. Length of use depends on the development of treated condition and should not exceed 30 days.

9 Possible side effects

Long term use of any locally applied product may lead to manifestations of hypersensitivity. In such cases contact your medical provider and consult with them on suitable treatment.

10 Warning

Keep away from children. Do not take the suppositories by mouth. Do not use after expiration date or in case the packaging is opened or damaged.

11 How to store CANNEFF SUP and expiration date

Store in original packaging in temperatures between 2 °C and 25 °C and protected from direct sunlight. Shelf life is 2 years.

Version and last revision of the leaflet

PI/VAG-SUP/01_2020 13.1.2021

MEDICAL DEVICE



Meanings of used symbols for appropriate use of the product



Read the instructions

Temperature restrictions – indicates the limits of temperatures that the medicinal product can be safely exposed to



Protect from direct sunlight



Manufacturer



Use by date – indicates the date after which the medicinal product should not be used



Lot number – indicates the manufacturer's code for lot or batch in order to identify it



Do not use if the packaging is damaged